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WE HEREBY CERTIFY THAT THE STEEL DESCRIBED HEREIN HAS

BEEN SATISFACTORILY TESTED AND INSPECTED IN ACCORDANCE
WITH THE REQUIREMENTS OF THE ABOVE SPECIFICATION.
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s EF R

Signed by: ,/1/ '!-’ v

HIDEAKI HARAGUCHII
PR EC T M T OB w| & ?
GROUP MANAGER OFF QUALITY ADMINISTRATION SEC.
PRODUCTION & TECIINICAL CONTROL, DEPT.




1/1

BAEEREF JFE 5l x=tt

SERH &&= CERTIFIC L _
by FAGATE Noys MEARDARND JFE Bars & Shapes Gorporation

%S ORDER No. : INSPECTION CERTIFICATE o
2;&;3%;; CUSTOME; ‘42i:441AD250 K B BT
i - VIARET. () Btk ) 58 1 T H
T ¥ 4 PROJECT NAME : f£E TEL 086-447-4224
& 3 #& SHIPPER D KRR %%/5 DEALERSHIP:
#  #& SPECIFICATION : JIS G 3112 SD295 H#rH  SHIP DATE 20244 65 26H
3|33/ TENSILE TEST ggé; &t % K &
9 = FEIR AR S N W o
BEES | & 5 K B OB | newy |SVERE| BRI IT CHEMICAL COMPOSITION %
(BRES) Y.P.ort.s| T.S. Y. R. % El | TEST C I Si ] Mn P 1 S Ni Cr Mo \i Ceq
N/mm2 K@ 180° X100 X 1000 X100 | X100| X 1000|X 1000 X100
&N SIZE QUANTITY | MASS  fy7n™ [440- 2% |MIN| R= [MAX |MAX |MAX |MAX |MAX
: mm ke| 295| 600 16 | 1. 5D 27| 55| 150 50| 50
4-F0281 | D10 X 6000 1, 200 373 | 510 24 Goop | 19| 14| 54| 36/ 18| 14| 32| 85 4 37
(5B96825) 4,032
4-F0281 | D10 X 7000 1, 800 373| 510 24 Goop | 19| 14| 54| 36/ 18| 14| 32| 55 4 37
(5B96825) 7,056
P A X5 11,088
4-F0255 | D13 X 6000 360 371| 507 28 coon | 19| 13| 49| 41| 26| 11| 25| 59 4 34
(5B96806) 2, 149
4-F0255 | D13 X 7000 1, 440 371|507 28 goop | 19| 13| 49| 41| 26| 11| 25| 59 4 34
(5B96806) 10, 022 f
P A5 12,171
EDARE 23, 259
=t c - e @ . ‘i
mEE [BERE H M = ORSE A =7
Z) &3]
B||\ - ’F'T :
2 B 7
H o= lig B\ O RS

B IE

N LESIIREORE LT, THCARLIZZ L AT S,
\?/) ht— We hereby certify that the material described herein has been tested and inspected with satisfactory result in accordance with the requirement of the above specification. .“.IE\NAGER OF
- QUALITY ASSURANCE SEC:

MIZUSHIMA WORKS
e KB BGERT

##ES SURVEYOR MEEERIEE




A& FEHE

1/1

JFE &8 =t

|

SFBAZE % 2 CERTIFICATE No. : MC4604700 e re 8 "
ZES  ORDER No. © 421H411AD260 INSPECTION CERTIFICATE ' %%ih_ﬁ R
& ZE & CUSTOMER D MBET () ﬁ%ﬁm;? e
& 1
T % 4 PROJECT NAME  : 7£EE TEL 086-447-4224
& X % SHIPPER KRR A #4495 DEALERSHIP:
b3 ¥&  SPECIFICATION : JIS G 3112 SD295 Hfif B SHIP DATE 20244 64 27H
3|38 TENSILE TEST #if v % ®B &
BEES | 8 & Tk = % T OB | xomy |3VRRE B ot 7;‘2;"*]; CHEMICAL COMPOSITION %
(FERES) veorts| TS, |YR | # | B | msr| c | s | Mo [ P | s [ N [ cr | Mo | v Ceq
LoT N — N/mm2 K1 ] 180° X100 X 1000 X100 X 100| X 1000/X 1000 X100
CH No) QUANTITY | MASS [y Tado- 2% |MIN| R= [MAX |MAX |MAX |MAX |MAX
mm kg 295 600 16 | 1.5D 27 55 150 50 50
4-E0176 D16 X 7000 400 357 498 22 GOOD 20 14 50 35 21 9 21 48 4 35
(5B96506) 4, 360
4-F0037 D16 X 8000 200 366 500 23 GOOD 20 14 52 43 20 10 36 41 6 38
(5B96626) 2, 500
A X5 6, 860
% K5 6, 860
_[EEE hEsE B | | T ORERITFRAL ERE 3
|2} R) e YRR Sfe 7 R L
ks ) Y
L3 2 E!ZKT/‘\/f apsR e
- FRE W
ﬁ LRI REORER T, TUCAR LT L EERT B, e
(/:‘?\:'J b We hereby certify that the material described herein has been tested and inspected with satisfactory result in accordance with the requirement of the above specification. MANAGER OF
= £y QUALITY ASSURANCE -SEC. _...
TZUSHIMA WORKS:
HERBRT MIZL _
L KBBHETT
f2E&E  SURVEVOR RESEELE




